XMMB80
FIELD
SERVICE
MANUAL

CO 70435
ATARI (U.S.) CORP, OCT. 1985






SERVICE MANUAL

PERIPHERAL PRINTER

XMMS8OT1






GENERAL

A.

MODULES AND

TABLE OF CONTENTS

® 0 0 0 0 0 0 2 0 0 0 0 0 0 0 8 0L L 000G 0L L L LS00 0L LG 0 0000000000 e

Figure 1.
Figure 2.
Figure 3.

COMPONENTS lQ.ooooonlool'nnoooooocooocoooof.'

External View
External View on Back Side
Internal Structure

BA(;'[C STRUCTURE ® 6 0 ¢ 0 0 0 0 00 0L OO L L GO L0000 00000

1.

2.

3.

o¢]
.

POWer Supply ® 0 6 0 0.0 0 0 0 00000 00 0000000000000 00000000000

CPU and Control Circuit BlOCK eceeeeoeeccecosssosccsscses

Printer MeChANISIM « e e eeeooscesocsocsssssccccccscssscse

Figure 4.
Figure 5.

General Blocks of Structure
CPU and Control Circuit Block Diagram

Connection of Circuits, between Modules .eceeeecececocs

Figure 6.

Connector Locations, on Blocks

Interface OUL=11INE «eeeeoeooecscsocsoscsossocsocssscccsses

Figure 7.

Interface Block Diagrams

ATARI SIO BUS Timing

Figure 8.
Figure 9.

Functional

Figure 17%.
Figure 11.

Data Send (to Printer)
Data Receive (from Printer)

Structure in Block Diagram ...c.ceeecececcees

Basic Data Flow between the Hardwares
Basic Data Flow with the Host Computer

SMM 871 Timing Chart at Power ON

Figure 12.

Timing Chart

ELECTRIC CIRCUIT INFORMATION ceeecescossosccssccsoocsceasse

1.

POWEY SUPPLY ceceeeeeeccccscsscsosssosssessossosasssssaes

Figure 13.
Figure 14.
Figure 15.

Circuit diagram, 2293/247 Volts Type
Circuit diagram, 193/115 Volts Type
Parts Layout and Pattern Schematic.
for Filter P.C.Board

Page

8



2. Operation Keyboard .ccceceeecscescsccsoscssccssscnacs

Figure 16. Circuit diagram
Figure 17. Parts Layout and Pattern Schematic

3., Main Control BOAYA e ceeceoecscscsoscsccosscssscccssscssscs

Figure 18. Circuit diagram
Figure 19. Parts Layout and Pattern Schematic

4. ATARI SERIAL Input/Output Interface Board «.e.ceee..

Figure 27. Circuit Board
Figure 21. Parts Layout and Pattern Schematic

5. Electric Circuit for Printer MechaniSme.se ceesecees

Figure 22. Connection Diagram

TROUBLESHOOTING ® © 0 0 0 0 0 0 ¢ 0 0 0 0 0 0 0 G L e L0 0 O e L L0000

1. Check Flows for TroubleshoOting eeeeeecceesocescsns

Figure
Figure
Figure

Figure

2

3. Printer is totally out of work

24. Incorrect function on printer mechanism

2

2

5. Print is available but incorrect
characters
6. Feed motor is not working

2. Check Points fOr REPALY ceeeeesecccssoscsososcsssscns

3. Typical Wave Form of Signals .eeeceececeeccscaccscnscs

PARTS LIST

® © 0 0 2 0 0 0 0 0 0 0 0 0O 00 00 G L O G 00O L LG et e o

19

19
11

12

12
12

13

13

14

15



G ENERAL

Information for Repair and Maintenance of PERTPHERAL PRINTZER

Before starting repair and/or check of the printer by referring
to this information, the Operation Manual of the Printer should
be thoroughly read.

This manual includes all the technical information that is
necessary to be referred to for performance of service at the
distributor's service organization except for the subjects that
are covered by the Operation Manual.

A. MODULES AND COMPONENTS
Refer to the followings for the incexes of the descriptions
and locations of the parts (modules).

Figure 1. External View

PLATEN KNOB

UPPER CASE

BOTTOM CASE

Figure 2, External View on Back Side

PRINTER COVER

POWER SWITCH

INTERFACE CONNECTOR
ATARI SERIAL 1I/0

POWER CORD




Figure 3. Internal Structure

POWER TRANSFORMER

CENTRONICS P.C.B, ASS'Y

FILTER P,C,B, ASS'Y

FEED MOTOR

CARRIAGE MOTOR

POWER SWITCH

RIBBON CARTRIAGE

HEAD ASS'Y

TRACTOR

RELEASE LEVER

-2-



B. BASIC STRUCTURE

1. Power-Supply
Primary - AC 59/60Hz 100 V, 115 V, 220 V or 248 V
Transformer for each AC voltage is selected
at the factory.
Note: There are four types of transformer.
A selection of voltage is made at the
factory-set.
in accordance with the customer's
requirements.
Secondary - DC 5 Volt for TTL Logics.
DC 19 Volt for Printer Mechanism.

2. CPU and Control Circuit Block
Main Control Board with CPU, ATARI SIO Inter-
face Board and Operation Key Board.

3. Printer Mechanism
Printer Head, Head Carriage Mechanism, Paper
Feed with Tractor Mechanism and Ribbon Driver
Mechanism are in unit.
The Printer head is replaceable but disassembl-
ing of the other parts of unit at the field is
not recommended for repair. In case of the
printer mechanism is defective, the whole prin-
ter mechanism unit should be replaced, and the
defective one be sent back to the factory.

Figure 4. General Blocks of Structure

CPU AND CONTROL CIRCUIT BLOCK PRINTER MECHANISM
1
POWER SUPPLY
ﬂ - AC POWER
Fory T
ADDRESS PRINTER
MECHA-
1 — NISM
ADDRESS,
LATCH ROM
i {} fﬂ}, {} —>IDRIVER 3| PRINTER
\'ADDRESS/DATA BUS HEAD
] TT
CONTROL )
RESET INIT
i PC4 _
HOME
INT2 é’ CLOCK
ANO — PE
1 DRIVER =21 L.MOTOR
OUT PUT SIGNAL
DRIVER CARRIAGE
MOTOR
N

l INI- | [4§WITCHé§] POWER
CATORS . ATARI SERIAL I/0 INTERPACE SUPPLY

HOST COMPUTER
—-— 3 -



ATARI
SERIAL I/0
INTERFACE B,

|

5.

Figure 7.

AC POWER

Interface Outline

Interface Block Diagram

BI-DIRECTIONAL SERIAL

PRINTER

ATARI

z
9]
O
o
—
%)

—

SI10
BOARD

[

ATARI 400/800

SIO CONNECTOR

B1-DIRECTIONAL SERIALi:>

HOST

COMPUTER

i
! ATARI ,
| SERIAL 1/0 |
1 INTERFACE
| 1
| |

4, Connection of Circuits, between Modules
Figure 6. Connector Location, on Blocks:
Please refer to the electric circuit diagram and
P.C.B. layouts.
OEPRATION
KEY BOARD <
(SWITCH P.C.B @ 212 =
ASSEMBLY) 3|8 1Y PRINTER
z|z MECHANISM
~~ [SANS)
> pu—
g% :; GND
S §
m9
2|2 a <
8|8 Q
(o] .
' = m
TRANSFORMER > e
: EB 9 1 ~
L] o~
o < > z|Z
00Q0 = —/5|8
S 3
[y
0000 =
N
‘(\T Signal GND
FILTER P.C.B Frame GND i]
ASSEMBLY
GND 1
A
o i |
TERMINAL CONNECTOR | TN\_SHIELD PLATE
\ (EUROPE %L_D_‘ ———> GND
POWER -
SWITCH —-‘\_=



6. ATARI SIO BUS Timing

The bus protocol specifies that all commands must originate
from the CPU and that peripherals will present data on the bus
only when commanded to.

Figure 8. Data Send (to Printer)

"COMMAND" =
"DATA OUT"
" } ACK Zia ACK CMPL
ATA IN —
t0| t1 |t2] t3 t4 t5 t6 t7
 t8

Figure 9. Data Receive (from Printer)

'"COMMAND"'
"DATA OUT"
Y CMPL
DATA IN" |
Data Fram
t0] t1 |t2 t3 t7 t9
t8
min max min max max
t0 3 750m 80mS t4 3 900u 6.7mS t8 ; 10Sec
tl ; 3.5mS t5 3 24,5mS t9 3 2,15mS
t2 3 250m 2,8mS t6 ; 2.8mS 10mS
t3 3 Ou 10mS t7 3 2.95mS



7. Functional Structure in Block Diagrams

Figure 179. Basic Data Flow between the Hardwares

ROM (2764 CPU D
(z(axs) ) P eat) INDICATOR | (o) ove
LAMPS -NO PAPER
CONTROL -POWER
PROGRAM
-ON LINE
CHARACTER OPERATION |-LF
SET <: :’> KEY ~FF
SWITCHES
PAPER END
HOME POSITION J
CLOCK - J B B _'
! |
| CARRIAGE i
_—'_\)‘I MOTOR ;
DRIVERS | i
ATARI SIO —">  FEED MOTOR |
INTERFACE _—> ! |
BOARD == HEAD |
1}
!
|
]
1

i
2

8

—
i HOST COMPUTER —-}

Figure 11. Basic Data Flow with the Host Computer

- S
—

[T
'\ |cru =amart , . —~
SI0 COMMAND | l
INTER~ | — '
! @ FACE ' | ATARI I
CIRCUITS i | s10 .
! \\\\\\ | DATA IN [ BOARD ]
MEMORY oo l
1 . i l
COUNT r '
N - _ _ _ e— L B _J

HOST COMPUTER PRINTER



8. SMM 801 Timing chart at Power ON

Figure 12. Timing Chart

Logic Power

Driver Power

CPU 7811

Power Supply for ] 1
Head Driver | I ! I
! !
e ff— 19V
[ P, FEED MOTOR
Line Feed Motor ! Synchronization
Power | I |
! ! |
| | [ ff—— 19V
| ' Home Position
R iti
Carridge Motor - Scogas--on
Power | ' :
|
Mode Setti l ﬁq :
ode Setting : rg r
and Sensor | Ej Mode Setting and Pfrlphlral Sensing
| [
| |
ON
t
|
[
No Paper LED | OFF
| |
| 1
!
|
Buzzer OFF
(No Paper) | :
| .
|
|
N 7
| Intializations Standby Condition




ELECTRIC CIRCUIT INFORMATION

Refer to Figure 6.

1. Power Supply (power supply assembly)
Figure 13. Circuit diagram, 227/247 Volt type

TERMINAL
CONNECTOR
230/2DS

220V/240V
POWER IN

-

sS4

FILTER P.C.B ASSEMBLY

240V ORANGE

220V RED

PTF

——0" 0——O\_O—

F1

L1

e

LIVE 0———©M,
BROWN

]
NEUTRAL  O————AQ——0" O
BLUE -

i
I
|
[
I
I
I
|
I
)
i
|

BLACK

/

3
2
POWER — 1
ORANGE 4
J

RED
B 2
5
POWER — 2
RED ‘J
6 3

GND
GREEN
WITH

ll

for the connections between modules.

ORANGE

3

4

SPIRAL=
OF
YELLOW V.AC FUSE F1 POWER T.F. POWER 'SW
220V T 400mA XMM8-TO3E SINGLE POLE SW
240V T 400mA XMM8-TO4LE DOUBLE POLE SW
Figure 14. Circuit diagram, 179/115 Volt tvpe
115V WHITE
100V BROWN
p.rF _ORANGE <
FILTER P.C.B ASSEMBLY 3
00—\ O— 2
S4 F1 POWER — 1
Q00 ) g
Ul 4
100V/115V 5
POWER IN POWER — 2
v _
LIVE O—s1zex
BLACK RED
NEUTRAL O 1 0 J
WHITE _) 6
GND OCrEEn
WITH
SPIRAL=
OF YELLOW
V.AC FUSE F1 POWER T.F
100 1.0A UL XMM8—T05J
115 (UL) 1.0A UL XMM8—T01UC
115(CSA) 1.0A CSA XMM8—T01UC -8 -

/

CON 1F
TO MAIN CONTROL BOARD

CON 1F
TO MAIN CONTROL BOARD



Figure 15. Parts Layout and Pattern Schematic for
Filter P.C.Board

XMM8-BOIOF

KU-1294V-0

2. Operation Key Board (Switch P.C.B. Assembly)

Figure 16. Circuit Diagram

_/

-

+5vV I O
|
2 | 1 BUZZER
O 101
| 3 R24 680 NO PAPER
'Uo———Q@—Mw~————+
5 1
4
S0
—_ i R22 680 ONLINE
o -—@«—J\N\r——
o
‘;:’ I R26 680 POWER
<
9) f 655 VY
© |
a
7
o
3] (.} 6
= D
E 0—1
5|
= 2
| Z
| ) T Tf T

Tigure 17. Parts Lavout and Pattern Schematic

b

XMM8-B030S // \__/




Figure 18. Circuit Diagram

C10,44p 73728MH 5V
T il - 2 Zee] L] - .
= . = VDD |53 = 5 sV
CTT_33P =T \)%115 vSs |32 - C22 0.1t
: 33 1t 13 =a
2 .
sl 1 5 5 1o
33 5 T1000P =
1|2 |3]]4 50 tq o | iy
l l w] U 25 R8 10K . 71 s
o 10 2 \ c D4} gy Lca2g
Q | o L AN 1 D HZ 1sPEY. 1KS 0. b
1 19== 18 ~ 29 10 A °F = ‘“ NEEDLE
T8l 6 D717 PBT fio 6 9,16 . TOP
14 [ 15 CO.Lt L
12 Z’ §13 N 5§14 T 3 N OUT[, )9“(.66\—'
5V 8 3 = 38 o 13 — Fo 00
2 ] le o7 ° 3112 14 15| 1B ISy
28 20 2 p3Rip4B3 4 56789ﬁ(}_____2_(1) — 3: © 12}}) l Hl} [ c-3po)p m'
c23 o7 12111098 76 543210 1 JoE LEPL — o~ of9 f
01/t > 276 A 8 M54567P
2% 4 L 1) D0} | PA7 = 5V
1 ROM-—-1 (2364) L8373 | oy 5V ol B 836
- S 0-11_ GND  VCC
1 76543210 + Cz4 S R14 A2y T3 1,8
e ) 0016 » 3}3 22K g
L 2 § 19]18[7 [i5141 321 L C30 104718V 21 ak
CON2 ]1 330P = R32 a 1 4,5 12,13 | 1,2
- 47K — i L 4,511z, )
TIALE : 0 by R15
7 5/ RD 101 ALE w PCT 7 R :Z—,&v 22K 6 JGND vee |75
2R i 4l rp o~ 6 Al Oy - ouP
= I e e f FARC exi g [
” = 14 7
19[AD 7 62] AD7 A AN7 -1(1) L > 150 | 7 m»
200 » 6 6 Yy 6 213() 11 [C—4 10 Sofm__
30l ~ 9 ol 5 SO %, BOTTOM
21 7 4 | 80 4 37 2 b
97 3 1 sa] 3 N M54567P
A B ¢ 58 2 ke
Bl 71 57| 2 1 (3 Th com LFM
7370 56 }) 0 1 I—”‘wv
{g;&ep 22 P2/ SCK 1110 {" CONS
BIRXD Gl 1/RXD ) C 12~ 705 |5 pkiNE .
2 12 0/TXD INT1 128 o P T [9—14_ LFEED MOTCR
TINTL P ————l[ V) PC3/INT2 |20 v4 HZ15—2 |5
TITANd = ——|RESET 5V LS % 4f QoM 13
4]AN5 [ 3 IN ouTy
3[ANG ‘ N 5 12 9
A RZ25 R12 R1) 2 L~ o
o VY sv (||| = g e i ;
I 1 - . 11
15ILUZZER i + g TP T N [C—5 Sy
14 (S}\I\GD 4L Co - Lﬁcg >t HTouT  IN LS ABTT 2> 7 m—
S [ 100 B 8
G 1 :_[ P 3.3,/ 16 152076 R34 16 1os . FH19V R o
= — 5V
M 15 0.1/t°30 &
11 10 918 M54523p |2 Ro3 f czs f/ I o CARRIAGE
O — 2 O 4 P 7l . Q n m
CON1 \ *“’{> [S1aP—2.6 12 L 4,5 |12,13|CM19V]0s STEP MOTOR
[ . 1K ls
BD1 ulonp vec s f1
AC23V S2VBZ0 T1 \PIL 19V v CFN IN  OUTP 20h
(BR32) D1392 o 1 10K 19V 3 P
(D1595) 1 B794 3 . P—T—
Rio 7T 1 T "3 N o 6| M54587P | 4 ,
1K ?2 et Ds /N 0K Cs Dé + I(¢ 00—
11 J—6 |10
10447 . ; . 10 14
zo1 {Swosn 0.0 WoeBl 6 f10735 5V '—’—TKWL——
HZ20— CON
COM b
R5 1K 2W Y = R16 R17 TT5T/535 CON7
[—wv . 2 , A CM ]:_19" — oK gox 112283
D + 5V ! [ 2
T3 R7 7 C7 R6 AA i o o——-]R
. ¢ 3
]m 392 10K  [Wo6B |10/ 10K B 113 |2 &1 R19
IN4002 50V 3 [r_ ONLINE 0} (R A ] 470 X e o
(W06B) : - Zb2 i L h\ 4 R20% ) pApL=x
p 11215—-2 ) SN ( = CON3 47511 8 - T (\UT[;;.
©bLND2 ic7 5V (D1595) L F 0.0fr | | c VWA =, 2 v
O e TTaes B b3 | .o v | esT o | e 5
3 +_L C1 L 7805 | T 1 cs liz1B=2 A 85 3 8 | 470P/50 1000P,50 0.1 3 <
0 g ©
S ) e | S 5| T "
3 04t/35 — SR @ l - _
! =
= l______s_\rv,_n_)L\r_Lp_ — ] £
AW HEAT S INK i CONg

-10-






4. ATARI SERIAL INPUT/OUTPUT INTERFACE BOARD

From Host Computer

Figure 273. Circuit Diagram

ATAR! SIO INTERFACE

5V sv Sy
R7 R2 R1
1 — IC}(()%ICOKglo K
2’3' DATA IN
DATACUT % ]’1
COURAND 1OREL"c230(8
8
S =
1C{SV-READY =T
11 L7 K
:g CoN-2
= —{16]TX
18]|RXD-
[ 4 11 {INTV/eC
1 71AN 4
£ VA IiaTsy
A P Lia]GND
g 13[F G
)
9
]
1) =
Vi
13

o o \ ATARI
Sio
o o CONNECTOR

Figure 21. Parts Lavout and Pattern Schematic

NO

4

REV
o

XMM8— BO4AA




CON 4

CON 7

CON 8

CON 6

CON 5

5. Electric Circuit for Printer Mechanism

Figure 22. Connection Diagram

INPACT DOT HEAD

FLAT CABLE
BROWN Tt T T T T — M ~
1 ——-0 o1 00
] '
RED ! !
9 [ 2 o o Vo ] 1 [
ORANGE ,3 X
3 o —o0—}— 500 )
i
YELLOW X i
4 !
. o o | IV R )
' ' ' 1
GREEN - '
5 ! A A | I ES Zj 6 \
1 1 ‘
BLUE "6 !
6 ' Q - vl ' I ZS 25 Z; \ ] ¢
PURPLE f 7 \ ]
: oo SIIA
1 1
GRAY .8 .
8 o o——" ' Jm\_____<
| - '
WH .9 ' ‘ -
9 ITE o A : _+LJ ,\;/(7\1(7(\L______¢
\
RED( THICK) ' ' = - — =
. 10 [
10 o o !
] 1
RED( THICK) "L ! \
11 ——O- o ;
: 1
U | —
S
RED -- - | CONNECTOR
1 : 0—" 00—
L e
) BLACK HOME POSITION SWITCH
BROWN -~
3 L o—"0—
o 1
) BROWN — — PAPER END SENSOR
CARRIAGE MOTOR STROBE SENSOR
1 RED ‘ A E | ~ A
] /{ 1
) BLUE ! X?"” }\ : ( !
).
K c_ |
WHITE -- -
3
BLACK
4
BLACK(SHIELD)
5
RED — T
: 00—
WHITE 1
2 — (00—
BLUE !
3 (00—
YELLOW |
: 000 ——
. GREEN ‘
I
GREEN
6 |
[ - _ -
WHITE _—:zm_ -~ 7 ]
1
RED X y
2 00—
1
BLUE
3
o T
]
BROWN
5 |— %
BROWN '
6
L _ — —

-13~-

CARRIAGE MOTOR

FEED MOTOR



D. TROUBLESHOOTING

If the printer fails to operate
problem using this table.

SYMPTOM

properly,

please solve the

REFERENCE

Printer is totally out of work.
It does not operate when Power
switch is turned ON.

Refer

to

CHECK FLOW,

TROUBLE-1

Incorrect function on Printer.
Motors are working but wrong.
Motor works only occasionally.
Paper feed and head carriage

are OK but print is available.

Refer

to

CHECK FLOW,

TROUBLE-2

Incorrect print.

Paper feed and head carriage
are ok, and print is available
wrong font/matrix.

Refer

to

CHECK FLOW,

TROUBLE-3

Feed Motor does not work,
Every functions are ok but
does not feed paper.

Refer

to

CHECK FLOW,

TROUBLE-4

Note: For description of CHECK POINT, REF. Numbers are shown
in the flow charts. Please refer to the Paragraph 2.
Check Points for Repair, to know which to be mainly

checked for repair service.

-14 -




1. Check Flows for Troubleshooting

Figure 23. TROUBLE-1 PRINTER IS TOTALLY OUT OF WORK

START CHECK

CHECK VOLTAGE
ON POWER

OK

N.C CHECK CPU

OK

CHECK I/0O
OF ROM

CHECK
CARRIAGE-A
THRU D

OK

CHECK

NOT CORRECT

N.C
REF.7-3,4

CHECK
AC POWER

CHECK

POWER SUPPLY

REF.7-7

OK

CHECK
HOME POSITION

OF HEAD

REF,7-8

CARRIAGE DRIVER

MECHNISM

OK

CHECK PRINTER

REPAIRE THE PORTION

WHERE-EVER SHOWS IN- |
CORRECT CHECK RESTLT.!
!

i

|

COMPLETED

15




Figure 24. TROUBLE-2 INCORRECT FUNCTION ON PRINTER MECHANISM

START CHECK

POWER SWITCH ON

HEAD RETURNS NOT CORRECT

TO HOME POSITION

CHECK I/0
OF CPU

CHECK I/0

PRINT
SELF-TEST

CHECK I/0
OF CONNECTOR
CON-9,10

CHECK OK
DOT-1 THRU 9
REF.7-16
N.C
CHECK DOT-I
oK THRU 9 OF DRIVER
REF.7-17
N.C
/M \
\

REPAIR THE PORTION
WHERE-EVER SHOWS IN-
CORRECT CHECK RESULT.

CHECK PRINTER
MECHANISM

REF,7-12

OK

COMPLETED

~16-



Figure 25.

TROUBLE-3 PRINT IS AVAILABLE BUT INCORRECT CHARACTER

<:: START CHECK j:)

OK PRINTER

SELF-TEST
REF.7-14

CHECK I/0 OF OK

CONNECTER
CON-9, 10 REF,7-15

N,C

CHECK DOT-1
THRU 9

CHECK DOT-1
THRU 9 OF DRIVER

REF,7-17

REPAIR THE PORTION
WHERE-EVER SHOWS IN-
CORRECT CHECK RESULT.

(::k COMPLETED ::)

* CON-9,17: Male Connectors on ATARI serial input/output
interface hoard.

-17-



START CHECK

CHECK

Figure 26. TROUBLE-4 FEED MOTOR IS NOT WORKING

REPAIR THE PORTION
WHERE-EVER SHOWS IN-
CORRECT CHECK RESULT.

L.

NOT CORRECT
FEED-A THRU D
REF,7-18
CHECK N.C
FEED DRIVER
REF,7-19
CHECK PRINTER N,C
MECHANISM
REF,7-12
OK
COMPLETED

-18-



2. Check Points for Repair

The followings are reflected to the markings on the check flow
charts on paragraph 1.

In this description, there are the explanations as refer to
FIG. a,b,c¢,.....showing the tested wave form on scope that can
be compared with the same index in paragraph 3.

Typical wave form of signals.

‘When the checking operation is disturbed by the printer mecha-
nism, it should be removed from the bottom case. The (-) leg
of Diode BD-1 is useful as GND terminal for testing.

REF.7-7 Check of Voltage on Power Supply. Check while the
printer is stopped. Anode side of zenner diode ZD-1
should sho the voltage of DC 21V.

~-The PIN 2 of regulator IC7 should show the voltage of
DC 5V +/- 5% (on the main control board).

REF.7-1 Check Power Supply Circuits and Devices, while the
printer is stopped.
-The "1" leg of IC-7, located lelft hand of heat sink
should show the voltage of approx. DC 11V.
-The "E" leg of transistor Tl should show the voltage
of about DC 19V.
-The "E" leg of T-3 should show the voltage of DC 1
around.

REF.7-2 Check of AC Voltage, while the printer is stopped.
Without the Host.
-In-put of diode BD-1 should show the sine wave with
voltage range of approx. AC 23V. '
-Between the anode of D3 and the cathode of D2, it
should show the sine wave with voltage range of
approx. AC 193V.

REF.7-3 Check for pulses at power-on reset time.
-Relation between "DC 5V" on Pin 53, 64 and "RESET"
on Pin 28 of CPU (7811) should show the pulse wave,
refer to FIGURE S. at turning power switch on.

REF.7-4 Check "if software is running".
-Signal ALE, on Pin 46 of CPU (7811l) should show the
pulse wave, refer to FIG.a.
-Signal CE, Pin 23 ROM (2764) should show;
High level while the printer is stopved.
Pulse wave, refer to FIG.b-Similar wave, while the
printer is running.

REF.7-5 Check around main CPU (7811) .

-Signal RD, on Pin 44 of main CPU (7811) should show
the pulse wave, refer to FIG.c, while the printer is
stopped.

-Signal CLX, on Pin 31 of main CPU (7811) should show
the wave, refer to FIG.d.

-Signal ALE, on Pin 46 of main CPU {(78211]) should show

-19-



the pulse wave, refer to FIG.a.

-Signal WR, on Pin 45 of main CPU (7811) should show
the pulse wave, refer to FIG.e-Similar wave, while
the printer is running.

It stays at High Level while the printer is stovped.

-Signals on Data and Address Bus, Pin 55 thru 62 of
main CPU (7811) should show the pulse wave, refer to
FIG.f-Similar wave.

-Signals on ADDRESS BUS, Pin 47 thru 54 of CPU (7811)
should show the pulse wave, refer to FIG.g-Similar
wave.

-Other pins on CPU (7811) should »e as follows, under
condition 1.

PIN No. LEVEL|{ PIN No.| LEVEL|PIN MNo.| LEVEL | PIN No.| LEVEL

1 L 12 H 23 L 28 L

2 H 13 H 24 L 39 H

3 L 14 H 25 H 47 H

4 H 15 H 26 L 41 F

5 L 15 H 27 H(PLS) 42,43 | H(+5V)
5 L 17 H 29 H 52 H(PLS)
7 H 18 L} 29,32,33 L 53 H(PLS)
8 L 19 L 34 H 53,54 H

2 H 217 H 35 H
13 H 21 L 356 H

11 Hq 22 L 37 H

i

F: Floating

FIG.7-5 Check around ROM (27123)
Check the Pin of CPU, ICl1l instead of the pin of ROM
-Signals on Address Bus, Pin 2 thru 17, 21 & 23-25 of
ROM (27128) should show the pulse wave, refer to
FIG.f-similar wave, while printer is running.
-Signals on Data Bus, Pin 11 thru 13 and 15 thru 192 of
ROM (27128) should show the pulse wave, refer *to
FIG.f-similar wave, while orinter is running.

-Other pins on ROM (27122) should be as follows, under
condition 1.

PIN No.|LEVEL | PIN No. LEVEL | PIN No.| LEVEL

1 1(+5V) 14 L{GND) 27 H{+5V)
25 H(+5V) 2% PULSE 29 H{+5V)

-20-



CONDITION 1; While Printer is stopped after power on reset ani
home positioning of Head and sound of Buzzer.
WWithout the Host and paper.
All Dip Switches on Centronics Parallel Interface
Board are on.

REF.7-7 Check signals to the Carriage Motor.
-At power-on Time if Head is located at home position,
Pin 3,6,11,14 of IC6 should show just few pulses,
refer to FIG.h just few pulses then stop.
While the head is moving, this pulse remains.

REF.7-8 Check Signal for the head which is at Home Position.
-Level on Pin 21 of CPU (7811) should bve;
When Head is on home position —------- level low.
When Head is not on home position --- level high.

REF.7-9 Check if the contents of ROM (27128) are correct.
‘=Replace the ROM and see the trouble has been solved.
-If no ROM for replacement, follow the next steps of
Flow Chart.

REF.7-17 Check on Carriage Driver Circuits.
PIN 2,7,1%,15 of IC6 show the step motor drive pulses
refer to FIG.i.

REF.7-11 Check for Dot Strove.
While the head is moving bv hand or by pvower, Pin 27
of CPU (7811) should show the pulse, refer to FIG.X.
-While the head is moving by hand or bv power, le=g of
R37 should show the pulse, refer to FIG.j.
"CAUTION": Moving the head by hand should not be done

for long time, just few seconds only.

REF.7-12 Check for Printer Mechanism.

If trouble is on head, replace it and test.

If trouble is not on head, try to replace whole

orinter mechanisn, then chaeck. 3efore replacing it,

see thoroughly the mechanism to see for any mechani-

cal damage.

NOTE: Revair of printer mechanism is not

recommendable.
Special service manual for mechanism repair
will be provided.

REF.7-12 The head should return to home »osition at power on
time, even so the head is originally located at home
vosition it should he moved to right and returned to
home vosition automaticallv at Power On.

J

REF.7-11 Test print should be Aone when the main power switch
is turned on, while the LF switch is also opressed
down.

-
[4

-21-



REF.7-15 Check pin status on signal connector CON 9, 19
(Pin Assignment)

13119 7 53 1
O O0O0O00O0O0

O O0OO0OO0OO0O0
1210 8 6 4 2

Pin 3. DATA In (to Host Computer)

4. GND
5. DATA Out (From Host Computer)
6‘ GND

7. Command (From Host Computer)
Low when Host Computer is sending a
command frame to the printer
10. Ready (From Host Computer)
' High when Host Computer is ready
Pin 1, 2, 8, 9, 11, 12, 13 {not used by printer)

-All 13 pins shall be deisy chained from one SIO
connector to the other, i, e. connect pin 1 to pin 1,
pin 2 to pin 2 and so on.

-For reference DATA IN, DATA OUT and command should
show the pulse wave, refer to FIG.l,m while printing.

REF.7-16 Check Print Signal on CPU (7811).
-While printing, Pin 9 thru 16 should show pulse wave,
refer to FIG.n-similar wave.
Pulse width is typically 63%usec.

REF.7-17 Check Print signals on the driver.
-Connect plus lead of scope to Anode side of Diode 7D4
then check following points by minus lead of scope.
Pin 7, 2, 15, 17 (1C3) 7, 2, 15, 19 (IC4) should
show pulse wave refer to FIG.o-similar wave.
"CAUTION": For this check, the scope should be float-
ing from GND.

REF.7-18 Check paper feed signals.
-Some 2 pins in Pin 4 thru 7 of IZ-5 should show High
level;
other 2 pins should show Low level when not feeding
paper, and in paver feeding should show pulse, refer
to FIG.g-similar wave.

REF.7-19 Check circuits for Paper Feed Motor, in feeding.

Check pin 17 thru 13 of IC-5 while paper feeding
and refer to FIG.r-similar wave.

-22-



Typical wave Form of Signals

3.

2
A
2 ¢
]
> [ ' ' dlnq 1 “ " "
! A ] ' I Coon
_ ,.“r .tctiwl|. ;|+ |t|_fs!l4.\.‘ |l_-||"| |
T i s TN
' ] - ' ——-t-—7 -5
T 3 SN
" ] ) ; — 4 P G
| o0 H i >
;«r -.W---.w A ANn ~ — ! ! M
bde| S 3 e
--.WW. wn M ' ! —
-m ~ Z i Do
12 < &) H ' |
12 O - H ] ' '
R « | $ootoen B
-4 S wa m ' H m
H ) wn 4 H .
PR i Q 4 ---4.-!4. £
wtedg | e 8 m R
" ! -v + |l1+|l|ll
-+ 7 | 2 = " Lo
_ ) ! n.uo @) I S 15 S NP N
' ' ! — i i '
A p e A m : B I
w ' ) : : =
[a) @]
Z =z
2 g
T ) [ ) 1 ) . i i “
: b AR E N TR T -
’+Ill+ ||'~"I|I“ll'|"llll “ﬁ". “ “ _v
1 : ) ' ! s ! S S
S LN S A v
H H | i ! _ =
“-”r '-‘+-Il+'t* 40ie o o -;+-l'll+"|. m
) L— ' ' %)
A 010m H “ H W. M ] lnnlwv»nl..h - nm
pogtototE |2 “ gl g =
] ] y H H ~ N
' 1 ' E O H L0
Jorrperet S 0 A . A =
- ooy « H “ .w.---- n >
At g o = S I :
H ) V> ! —t e H 4. %
Tt | e TR ¢ 2
decee ; ) | W ﬂ.u' H |A_Tt‘l.w»l|-.2 &
SR R R —
A e e N = =S 5 |
1 I S I I I S o O, S AU [ G S G S U R S
o R HEd "
Theee g oo H ) ' "~l. ” ! ' ‘
' 1 M ] | 1

FIG.f DATA and ADDRES BUS SIGNAL

FIG.e WR SIGNAL

-23=



[a] @]
= z Z
? ¥ ¥
.- ! ! ' ‘ : m m m :
] t I : ' [N L
—- e it m S b SERRETENE N IR
] L} v .
| 1 | . H . .
' ' ' PSSR OF W S N
e | 1
] ] H H ¢
+-+—-iz | Z H k=
H ) 8 (O] . a8
> ] ] Vo - .
=] & +--4+--4E{ © &
Bl o A A S
] ' ) D
am w ] ] ] ) = o
~ o] - ] ] ] = H
A — \ H ‘e ] H >
c +triB] t ?
= z ' ' S~ =1 H >
= [ ' (= 1. .
g > - +---+--45 | D + 5
= o7 _" m _"m (a¥) .mu I
) s B Skt o L S .
. "ll “ .. 1 o u "
' (&} ' ' 1 ' &) &---+---Fo-art-f----
H o demme e e = — S D) M
I b A fey i P
\ ' H ' N ' & 4
2 7
+ 0
a A [=] “
Z & &
q v _
_ T M e I A H—
] ' 1 | [l 1 ' " . 3 [ [
_ b Co ! -4 -— !..J—-:T--T:
S S e ! N e e T ol e B
: A P Co S R
s S SR S 4ot v o
H ! 1 .n“ ' ! \ H !
- - =
S S . + I ' =
- m =R —+Lw
+---4a- O +---—- 3 [T} i A
rel = TR = 4
- oo @ O @ t
| ARSAS AN I AR = ; -
“ " > m : " > (@) == ||+v|c.A m
443l 2 ~+- 5l 2 [ s
booS ¥ PS — I
+l| +%( n 1 Il+'ll< % p A |
COR o v w o I
FENRE I HE N _
v by ! H P ..--.w--l-"-.-h.--.
S S U S edd S
P 2 P4 I

FIG.s +5V and RESET(8155)
-25-

F1G,r FEED MOTOR DRIVER



PARTS LIST

The codes on the column of INDEX on the list are the guide
to locate the parts on the exploded view drawing included
in this paragravh.

To locate the electric and/or electronic parts on the boards,
see the markings on the column of INDEX referred to in the
schematics in Paragravh C. ELECTRIC CIRCUIT INFORMATION.

NOTE:
For repair of the boards, the locally available equivalents
(in specifications) of the electronic devices can be used.

-26=-



PARTS L I ST

INDEX PART NUMBER DESCRIPTION Q'TY
MAIN P.C.BOARD AS3'Y (7311-B)
1-1 XMMI-RI2AM Main P.C.Board, 1.6t H3 Material 1
Paper Phenol Resin
LST1 L-uD7811 CPU, uPD7811 1
ROM1 RO=-2764 ROM, 2764 (X301.1D) 1
IC1l I-74L8273 IC, 74LS373P 1
ICc2 I-74L514 IC, 74LS14 (or 74HC1l4) 1
1C3,4 1-M545¢67 IC, M54567P or ™M5248P 3
5
1C5 1-M54523 IC, M54523P or Egquivalent 1
177 I-7315 IC, 7975 (2-Terminal Regulator) 1
74,7 TR-2SA8B44 Transistor, 257A%44 2
T5,5 TR-23C2279 Transistor, 23C2302° 2
T1,R TR-23D1392 Transistor, 235D1292 {25D1595) 2
{with Mylar Sheet)
T2 TR=-28R7024 Transistor, 2SRB794 1
N=C7.37M Ceramic Resonatoyr, 7.37MHz 1
R33,34 | R=372J25CH Resistor, 32Xohm  1/47 +/-5% 2
n25 R-472J25CY Resistor, 47Xohm 1/4"1 +/-=5% 1
R2 R-=121J25CH Resis*or, 187 ohm 1/47 +/-5% 1
R192,19 | R-471J25CH Resistor, 477 ohm 1/477 +/-59% 2
R23,31 | R-172J25CH Resistor, 1Xoam 1/477  +/=5% 2
RS, 9 R=-173J25CH Resistor, 17Xohm 1/49  +/=5% 3
11~12
15,17
22
R21,27 | R-472J25CH Resistor, 4.7Kohm 1/47 +/-5% 3
22

MOTE : e change rate value of R22 (220 ohm— 177 ohm) in order to
common use IC M54547P and ™M5248P {Index lMo. IC 3,4,6).

-27=-



PARTS LI ST

INDEX PART NUMBER DESCRIPTION Q'TY
R14,15 | R-223J25CH Resistor, 22Kohm 1/4W +/-=5% 2
R379 R-512J25CH Resistor, 5.1Kohm 1/4W +/-5% 1
R29 R-171J25CH Resistor, 197 ohm 1/4W +/-5% 1
R1 R-172J25CH Resistor, 1Kohm  1/4%W +/-5% 1
R2~4 | R-133J25CH Resistor, 17Kohm 1/4%W +/-5% 5
5,7
Cc23,22 | C=19472053CV Ceramic Capacitor, 7.1uF/59V 3
23
Cl1%,11 | C=33927357CV Ceramic Capacitor, 32PF/573V 2
C18 C-47127353CV Ceramic Cavacitor, 477%PF/57V 1
Cl12~17 | C=1722357CV Ceramic Cavacitor, 17379PF/59V 3
19,21
Co C-17312359CV Ceramic Capacitor, 179PF/57V 1
35,35 C-1757Z357CH Ceramic Capacitor {(7.Z1uF/57V L1uF/57V) 5
~ 29
c3a C=3317757%CV Ceramic Zapacitor, 327PF/57V 1
cs C-32357753EV Cheminal Capacitor, 2.3uF/57V 1
c3,4 C=1767%35EV Chemical Cavacitor, 17uF/25V CR~-74 4
5,2%
C1 C=22877]1 4%V Chemical Canacitor, 2277uF/15V CE-74 1
c2 C~-338ZM25EV Chemical Capacitor, 3237%uF/35V CE-4 1
o7 C=1767755EV Chemical Capacitor, 17uF/57V CE-04 1
RA1l R-173M*6AV Resistor Array, 17%ohm x 5 1
DY D-152473 Switching Diode, 1527746 1
zp4 D-H7Z-15PR Zenar Dinde, HZ-15P3 7,97 1
BD1 ST-S2VB27 Stack Diode, S2VB27 (BR-32) 1
Dl1~4 D-IN4T2 Diode, INAGM2 or Equivalent 1
(ST-RB151 Stack Diode, RB151 1)
D5~7 D=TNATAD Diode, INATM2 or Egquivalent 3

-28=-




PARTS L I ST

INDEX PART NUMBER DESCRIPTION Q'TY
zZD3 D-HZ7B-2 Zener Diode, HZ7B-2 1
zD2,5 D-HZ15-2 Zener Diode, HZ15-2 2
7ZD6 D-HZ23-1 Zener Diode, HZ20-1 1
zD1 D-HZ270-3 Zener Diode, HZ27-3 1
zD7 D-H7Z4B-1 Zener Diode, HZ4B-1 1
SC-ICS28P IC Sacket, 28Pin 1
CON2F SC-1CS14pP IC Socket 14P (Sub P.C.B) 2
T™-M2T1 .32 Check Terminal, RT-%2T-1.3A 5
COM1M CO-5279-4n Connector 4P Male 5279-734737A (MOLEX) 1
R5 R-172J2SH Resistor, Metal -Oxide 1Xohm 277 1
XMMR=-PA2 X Heat Sink (X) 1
COM4AM CO-MMP11SBK Connector 11P Male MMP1l1S-1 (Black) 1
PH-9L (Burndv)
COoM6M CO-MMPGSBK Connector 6P Male MMP56S-1 (Black) 1
Cariage Motor (Burndy)
CONSM CO-MMPASBR Connector 6P Male MMP6S-1 (Brown) 1
Feed Motor (Burndv)
COo8M CO-MMP5SBK Connector 5P Male MMP5S-1 (Black) 1
Carriage Detector (Burndy)
COMN7M CO-MMDP4 38K Zonnector 4P Male MMPAS-1 (Black) 1
Timing Detector {Burndwv)
COM3M CO-MMP3SBK Connector 2P Male M1P25-1 (Rlack) 1
Key PCB (Burndv)
2-1 S+ISP3712FR Screw, M3x12 +Pan Head {(Transistor) 3
2.9 N137FFR Mut, M2 [Transistor) 3
XIMM8-E70% Lead ilire, L-43 #M.12x12 Brown 1
XMMB~-E1737% Lead Wire, L-56 ¢@¢0.12x12 Brown 1
TU-A37F10E Tube, ¢7.7x12 Green 1
C33S-EJ33 Lead Wire, L-59 #7.12x12 Green 1

-29-




PARTS LI ST

INDEX PART NUMBER DESCRIPTION Q'TY
ATARI INTERFACE PCB ASSEMBLY
2-3 CO-J33-13P ATARI 13P Connector, Male 432-13P-LT 2
(JAE or HON HAI)
T1,2 TR-25C2378 Transistor, 25C23%%3 2
T3,3,6 R-134J25CH Resistor, 179Kohm 1/47 +/-5% 4
R1,5 R-133J25CH Resistor, 179Kohm 1/497 +/-5% 2
R4 R-473J25CH Resistor, 47Kohn 1/4W +/-5% 1
S+PTB26383FR Screw, M2.6x3 PTB (JAE Connector) 4
S+ISP33ATAFR Screw, M23x® +Pan Head (4)
N13%FR Mut, M3 (HON HAI Connector) (4)
Lead Jumoer 2
2-4 KMMB-BJ4 NN ATARI Interface P.C.Board, 1.5t 1
HB Material, Paper Phenol Resin
CON2M VPEJ~MTFOIHT Inter Connector, 14P 2
2-5 VP37-1M11JHP Spacer 2
2-6 VP33~-M123HP Guide Smacer 2
2-7 S+PTR33TE5FR Screw, M2x6 +Bind P-Tapping (SUB PCB) 2
2-9 S+PTB3F%5FR SCTREY, M3x%6 +Rind P-Tavpping (Spacer) 4

-30-




PARTS LI ST

INDEX PART NUMBER DESCRIPTION Q'TY
1-2 SWITCH P.C.BOARD ASSEMBLY
XMM8-BI 39S Switch P.C.Board 1
XMM8-MJ7FHN Switch Frame 1
LE-GL-9PR2 LED, GL-9PR2 (Red) 3
XMMR-MAG6ZHU Key Top 3
VP87%-I1757 Rubber Contact 3
CO-MMHR51 Connector 8P, Terminal with Lead Wire 1
R22,24| R-681J25CH Resistor, 680 ohm 1/4W +/-5% 3
26
XMM8B-M77 JHN LED Lens Cover 3
BZ-27DA-5A Buzzer, 27DA-5A 1
XMM3-EI57 Lead Wire UL-1337 AWG2S L-30 (Black) 1
XMMS=-ETF73 Lead Wire UL-10287 AWG2S8 L-87 (Red) 1
S+PTRB23JI6FR Screw, M2x6 +PTB (Si7.PCB) 4

-31-




PARTS LI ST

INDEX PART NUMBER DESCRIPTION Q'TY
POWER SUPPLY, UL/CSA TYPE
2-9 XMMS-T31UC Power Transformer 115V (with Molex 1
Connector 5758-04) UL/CSA
2-10 CA-SDPT2WGA Power Cord SPT-2 3Pole 1
2-11 CR=-SR-4K-4 Strain Relef Bush, SR-4K-4 1
2-12 F-FIRTJAL Fuse, 1A 51M 1
TU=35325H Thermo Shrink Tube 829F #5 L-25 1
XMM8-L24 % Fuse Label (259V 127) 1
2-13 SW-T127A Power Switch, T-127 {ATARI COLOR) 1
2-14 L388M-MZ33UK Cord Cover, UL-94V7 Type (ATARI Color) 1
2-15 XMMR-EF173 Lead Wire, 22AWG UL-1572 L-177 (Black) 1
TU-T9090H Thermo Shrink Tube, Q23F 49 L-99 1
2-16 CL-SC32173F Coil Filter SC-02-17F or EC-2 1
2-17 XMMB8-BALAT Filter P..Board, 1.6t V3 Material 1
Paper Epoxy Resin
TU-74725H Thermo Shrink Tube, 327F ¢4 L-25 1
2-18 H-P372 Fuse Clip, P72 2
2-19 XMMR-ET373 Ground Wire, UL-1777 192AW3 L-45 1

(Yellow/Green, Svoiral)

-32-




ART NUMBER

PARTS L IST

DESCRIPTION

[aR]
i._l
W

J
I_.—J
=3

F=-TOR4ATAS
TU-74725H
IMMR-LA59
SW-T???
LO3N-MIRTHN
XMMA-E%27
CO0=-2372DS
XMM3-EA 37
XMMB=KET47
CL-SCA217F

KMMQ-BAL TR

XMMR-RF37

POWYER SUPPLY, EUROPEAN TYPE

Power Transformer ?2¢V {vith Molex
Connector, 5758-74) EURDPE

Power Cord, Class-1 2-Pole (VDE)

(ATARI Color)
Strain Relief Bush, SR-5P-4
Tuse, T 47%7mA
Thermo Shrink Tube 827F $4 L-25
Fuse La»wel (250V T 479mA)
Power Switch, T-322 (3lack)

Cord Cover, UL-94HB [ATARI Color)

Lead "lire, UL-1572 22A7G L-177 (Red)

Lead Tire, UL-1572 22AN73 L-127 (Red)
Lead Wire, UL-15672 22A7G L-127 {Black)
Coil Filter SBC-72-17F or EC-2

Boar%, 1.3+ V3 Material

Thermo Shrink Tube, 927F ¢4 L-25
Fuse Clip, P12

Ground Tire, UL-1777 12AG  L-45
(Yellow/Green, Spoiral)

-33-

e

=t

X

bt




PARTS L 1I ST

INDEX PART NUMBER DESCRIPTION Q'TY
POWER SUPPLY, UK TYPE
2-9 XMME-T74E Power Transformer 243V (with Molex 1
Connector, 57358-04) EUROPE
2=-13 CA-GTBS3 Power Cord, Class-1 GTBS-3 1
2-11 CR~SR-5P-4 Strain Relief Bush, SR-5P-4 1
2-12 F-TOR43A5 Fuse, T 479mA 1
TU-74725H Thermo Shrink Tube R29F ¢4 1L-25 4
XMMR-L354 Fuse Label (25%4V T 47393mA) 1
2-13 SW-T822 Dower Switch, T-822 (Black) 1
2-14 L388%-MJ 3THN Cord Cover, (ATARI Color) 1
2-15 XMMS3-EZ27 Lead Wire, UL-1672 22A7G L-177 (Red) 1
XMME-ET17 Lead Wire, UL-1572 227G L-177 (3lack) 1
XMM3-E117 Lead Wire, UL-1572 22A7G L-187 (Rel) 1
XMME=-E7373 Lead Wire, UL-1672 22AWG L-189 (Black) 1
2-16 CL-SCrA2179F Coil Filter SC-72-17F oxr EC-2 1
2-17 XMMB8-371 IR Filter P.C.Board, 1.6t V@ Material 1
' Paper Evoxy Resin
CO~-2372DS Terminal Connector, 237%/2DS 1
2-13 H-P332 Fuse Clip, P72 2
2-19 XMM8-EA2 Ground Jire, UL-17%7 182G L-45 1

(Yellow/Green, Spiral)

-34-




PARTS L I ST

INDEX PART MNUMBER DESCRIPTION Q'TY

CASE ASSEMBLY UL TYPE A

1-2 XMMR-MT17UK Upper Case "UL-24va" 1
1-4 XMMB-MA2FIUK Bottom Case "UL-94V7" 1
1-5 A723=1317 Rubber Foot, @Pl6x3t 4
1-5 XMMSE-MT 3THN Printer Cover 1
1-7 XMMS-LA19 Brand Plate 1

XMM3-L2% Serial Plate (117V) 1

CASFE ASSEMBLY FEUROPEAN TYPE A

1-3 XMM8-MT1THM Uoper Case "UL-94HB" 1
1-4 KMMB-MA2THM Bottom Case "UL-9443" 1
1-5 4323-1717 Rubber Foot, $16x3t 4
1-%6 XMM8-MT 2THN Printer Cover 1
1-7 KMMR-LI1% Brand Plate 1

XMM3~-L7% 37 Serial Plate (227V) 1

-35-




PARTS L I ST

IMDEXY PART NUMBILR DESCRIPTION Q'TY
CASE ASSEMBLY UL TYPE B
1-3 XMMR-MT] FUK Uppner Case "UL-924VvA" 1
1-4 KMMB-MF2AUK Bottom Case "gL-94va" 1
1-5 A4723-1717 Rubber Foot, @15x3t 4
1-5 XMMR-MT2FHN Printer Cover 1
1-7 XMMS-L7T13 Brand Plate 1
XMMe-LM23 Serial Plate (117V) 1
CASE ASSEMBLY EURCPEAM TYPE
1-3 XMM8-MT1 THM Upper Cas= "UL-924HB" 1
1-4 XMMR-MI2AHM Bottom Case "UL-24HuB" 1
1-5 47%23-I719 Rubber Foot, @$16x3t A
1-5 XMM3-MFITHN Printer Cover 1
1-7 XMMR2-LI1A Rrand Plate 1
KMMI-LI37 Serial Plate (221V) 1

-36=




PARTS LI ST

INDEX PART NUMBER DESCRIPTION Q'TY
ASSEMBLY, UL TYPE B
1-8 AVR3-~-1719 Rubber Foot for Printer Head 2
1-9 XMME-MT43HU Manual XKnob 1
2=20 47323-PA47 Steel Plate for Transformer 2
1-19 VP3A-EFLD Special Screw, M4 Tapping (Printer) 3
2=-21 S+ISP4717FR Screw, M4x1® +PH SEMS (Trans) 2
2=22 S+ISP47305FR Screw, M4x6 +PH SEMS (Ground) 4
1-11 S+PTB3236FR Screw, M3x6 +PTB (Buzzer, Power, Chassis) 6
2-23 S+STB3AFSFR Screw, M3x6 +STB (Heat Sink) 2
1-12 S+PTP4723FR Screw, M4x23 +PTP Case) 4
2-24 S+PTB3JASFR Screw, M3x8 +PTB 2
(Switch Frame 4, Main PCB 4)
1-13 S+ISP4715F3 Screw, M4x15 +PH SEMS "Black" (Shipping) 2
TPS3-1319 Tube (Lead Wire Stovwer) 2
1-15 XMMR-ITJ14 Lumirror Sheet 1
1-14 BL27~-MZ17HM Rear Cover for Printer 1
S+ISP2575FR Screw, M2.5x%6 Cup Screw 2
2-25 C875-PA1T Shield Plate Power Supwnly Chassis 1
C87S-EA5T GMND Wire, UL-1C297 15AWG L-97 1
{(Yellow/Green, Soiral)
Cl37S~-EZ4 7 GND Wire, UL-1707 15AG L-57T 1
(Yellow/Green, Soniral)
S+TSPRGASFR Screw, M3x6 +PH SE!NS {Ground) 2

-37 =




PART NUMBER

PARTS LL 1 ST

DESCRIPTION

N

AV8A-TI317F
XMM8-M24 JHU
4732 3-P340
VP3A-EA1T
S+ISP4M1GFR
S+ISP4II5FR
S+PTB39%Z6FR
S+STBSG§6FR
S+PTP4727FR

S+PTB22TIIZFR

S+ISP4T15FB
TPST-I717
XMMR-TI7149
BL2A-MZ1CHM
S+ISP25A6FR
S+PTP2312FR
CS?S—?ﬂl@

CR7s5-EC59

C875-EF47

ASSEMBLY, EUROPEAN TYPE A

Rubber Foot for Printer Head
Manual Xnob
Steel Plate for Transformer

Special Screw, M4 Tapping (Printer)

Screw, M4x17% +PH SEMS (Trans)
Screw, M4x5 +PH SEMS (Ground)
Screw, M3x6 +PTB (Buzzer, Power,
Screw, M3x5 +STB (Heat Sink)
Screw, M4x2% +PTP (Case)
Screw, M232x8 +PTB

(Switch Frame 4, Main PCB 4)

Screw, M4x15 +PH SEMS "Black"

Tube (Lead Wire Stovper)
Lumirror Sheet
Rear Cover for Printer

Screw, M2.5x6 Cud Screw

Screw, M2.3x12 +PTP

Shield Plate Power Supvly Chassis

GND Wire, UL-10307 16AWG L-97
(Yellow/Green, Spiral)

GND Wire, UL-1777 16AWG L-57
(Yellow/Green, Sniral)

Screw, M2x5 +PH SEMS (Ground)

Srew, M3x8 +PH (Shield Plate)
Rubber Stoovver, ¢11xp4x3t

Rubber Foot, @$1l6x3t

=38~

[$S]

Chassis)

(3]

{Shipping)

N

ot

f

3]




PARTS LLI ST

INDEX PART MNUMBER DESCRIPTION

ASSEMBLY, EUROPEAN TYPE B

1-83 AVET-IA17 Rubber Foot for Printer Head

1-9 XMML-MT4 THU Manual Xnob

2-2% 4723-P743 Steel Plate for Transformer

1-17 VP3G-EG1T Special Screw, M4 Tapvoing (Printer)

2-21 S+ISP4T1IFR Screw, M4x17 +PH SEMS (Trans)

2-22 S+ISPAJG6FR Screw, M4x5 +PH SEMS {(Ground)

1-11 S+PTB3TASFR Screw, M3x56 +PTB {Buzzer, Power, Chassis
2-23 S+CTBBCG6FR Screw, M3x5 +STR (Heat S%ink)

1-12 S+PTP4AM20FR Screw, M4x27 +PTP (Case)

2-24 S+PT33FMA3FR Screw, M3x2 +PTB

({Switch Frame 4, Main PCB 1)

1-13 S4+TISPATJ15F Screw, M4x15 +PH SEM3 "Black" (Shinping)
TP]A-171% Tube (Lead "ire Stovver)

1-14 XMMB~I717 Lumirror Sheet

1-15 BLIT=-MT1THM Rear Cover £or Printer
S+ISP2595FR Screw, M2.5x5 Cun Screw
S+PTP2312FR Screw, M2.3x12 +PTP

2-25 CR7AS-PT17 Shield Plate Power Supnlvy Chassis

CRNS-EI59 GND "ire, UL-17737 16AWG L-97
(Yellow/Green, Splral)

CYIS-ET4% GND Wire, UL-17737 1627G L-&7
(Yellow/Green, Spniral)

QLTSPREAGER) Sorew, M3x6 +PY SEMS {Ground)

-39-

N

xS

N

(2]




PARTS LLI1I ST

INDEX DART NUMBER DESCRIPTION Q'TY
PRINTER UNIT
1-15 P-CE-89S-G Needle Printer, Model CE-80S-G(8) 1
or Model CE-87S-G(9)
RIBBON CARTRIDGE UNIT
1-16 IK~-SPRGRC Ribbon Cartridge 1
ACCESSORY
XMM8~-AZ57 Instruction Booklet 1
1-17 XMM8-PF 343 Paper Tray 1
CO-DA3-138 ATARI 13P Connector Cable 1
D73-135-397 (1m)
PACKING SET
XMMS-A%17 Individual Box 1
XMM8=-AZ27 Master Carton 1/2
KMMB-ATF 37 Styrofoam Packing Set lset
XMM3-AZ4H Vinyl Bag (for Body Unit) 1
VP33 =A%T7 Head Fixer 1
XMMB=-A%ST Vinyl Bag (for 12P Connector Cable) 1

~40-




POWER TRANSFORMER

2-9

CENTRONICS P.C.B. ASS'Y

>
0
(%)
< 0
478
e lin EH
Ol Q
° -~ =
Ao
— A
RZ:E
BISE
-1t
=R
[

MAIN P.C.B, ASS'Y

CARRIAGE MOTOR

1-15

POWER SWITCH

RIBBON CARTRIAGE

1-16

HEAD ASS'Y

1-15

TRACTOR

RELEASE LEVER

-41-

1-15




-42 -



-43-



Services for Printer Mechanism

The service instructions as described below are usefull for
repairing in field and checking the performance of used

Printer Mechanism.

Before starting adjustments and replacements for printer mecha-
nism, following materials, tools and guages should be prepared.

a. Materials

Material Name Parts Remarks

Adhesive Loctite® Screw Adhesive over 1/4 of
screw head and washer

Grease Beacon 325 Special

Alcohole General purpose for
cleaning

Solder 62Sn48Zn with flux

b. Tools
Solder Iron Disconnection 15~17 watt

& Connection
of Wiring

Screw Drivers

Small Screw
Midium Screw

bit for M2~M2.6
bit for M3~M5

c. Gauges

Thickness Gauge g.85mm || Paper end Available car use
g.15mm Sensor
@ .5mm
2 . 5mm Head Gap
Tension Gauge Syncronuss @ ~580gr range
Belt




1. Adjustment & Replacement of the printer head

1-1 Disassemble and assemble

1) Remove two M3 Head Screws

3) In case of assembling, Do reverce way of 2), 1)

1-2 Adjustment of the Head (after assembling)
1) Loose two M3 Head Screws
2) Insert the #.35mm thickness gauge between Ribbon

Guide and Head Nose.
With keeping this gap, fix two M3 Head Screws.

@.35mm

-

platen

1//////Head Screw M3

/J

A



3) Check the gap between Ribbon Guide and Head Nose
again, by inserting above thickness gauge.
The guage should be inserted smoothly. If not,
back to 2).

2. Adjustment & Replacement of Ribbon Gear Ass'y

2-1 Disassemble and assemble

1) Remove three screws which fix the Ribbon Gear Assy
on the chassis

€ — screws M2.5x6

2) Take out the synchronous belt from Ribbon Gear Ass'y
3) In Case of Assembling, Do revese way of 2), 1)
But, Don't fix three screw completely, keep a little
bit loose for adjustment of tension of synchronous Belt
2-2 Adjustment and Lubrication

2-2-1 Lubrication

* Lubrication for Ribbon Gear Ass'y shuld be done
before assembling on the chassis.

e Lubricate the grease (Beacon 325) to the meshing part
of the gears.

» After lubricate, check the gears rotate smoothly and
no eccentricaly.



2-2-2 Adjustment of Tention of Syncronuss Belt

e Move the Printer Head to the right end

print Head

« Check the three screws which fix Ribbon Gear Ass'y
on the chassis are slightly loosed.

« Push the middle of Synchronous Belt by Tension gauge
until slightly touching to other side of Synchronous
Belt, and check the tentions within 250g~ 300g.

I1f not within the specified value, adjust the loca-
tion of Ribbon Gear Ass'y.

e« Then, fix the three screws firmly.

— T

Syncro Belt l \\\

s

3. Replacement and Adjustment of Carriage Motor Ass'y

2509 ~ 30069

3-1 Disassemble and Assemble

1) Remove the Connector CON 6, 8 (Connected from Carriage
Motor) from Main P.C.B Assembly.

2) Take out the three M3x6 screws which fix the Carriage
Motor Aassembly.

Screw3=M3x6



3) In case of assembling, Do reverse way of 2), 1)

3-2 Adjustment of Carriage Motor Assembly

1) Check the backrash of the mesh part between pinion
gear of the carriage motor and right pulley by jogging
horizontally the Printer Head, and adjust the carriage
motor so sightly that backrush way not make even with
minor force.

2) Fix four M3x6 screws firmly.

3) After above process, check once again the backrash is
minor enough and Printer Head can move smoothly.

Motor pPinion

|
1
'
|
|

Right Pulley

\\\\\\\ '
_Mé

]

, m

3-3 Lubirication for Carriage Motor Ass'y.
Specified grease (Beacon 325) is reqguired to the mesh
part of pinion gear of Carriage Motor and the Upper gear
of Right Pulley.

4. Adjustment and Replacement of Home position Switch Ass'y

4-1 Disassemble and Assemble

1) Remove the M2.5x6 screw which fix the Home position
Switch Ass'y to the chassis.

screw M2.5x%x6



2) Resold the lead wires from Home position Switch
terminals.

3) In case of assembling, Do reverse way of 2), 1).

4-2 Adjustment of the Home position Switch

1) Lose slightly the M2.5x6 screw which fix the Home
position Switch Ass'y to the chassis as posible to
move by finger.

Home position Switch
screw M2.5x6

2) Insert the 10 inches width paper and print out.
Check the left end of the printed charactor must be
located at 25.6 + @.5mm from left end of paper.

25&6 i G‘Sm

3) If not with in the specified area, adjust the location
of Home position Switch Ass'y and fix the M2.5x6 screws

4) After fix the M2.5x6 screw firmly, chech once more the

location of left end of printed charactor which is
within the specification.

5. Replacement and Adjustment of paper End Sensor

5-1 Disassemble and assemble



1) Take out the Leaf Switch Ass'y and M2.3x5 screw by
loosing the screw as shown below.

% screw M2.3x5

2) P-G Lever also is removed accordingly with the Leaf
Switch Ass'y.

3) Resolder the lead wires from Leaf Switch terminal.

4) In case of assembling, Do reverse way of 3), 2), 1).

5-2 Adjustment of Paper End Sensor

1) With holding the P.G Lever against the Platain, check
the gap between P.G Lever and the tip of Leaf Switch
which is within 6.85~0.15mm by inserting Thickness
Gauge.

And if not, adjust the Leaf Switch Ass'y, then fix the
M2.3x6 screw firmly.

P-G Lever

/

o2
Qo

2) Insert the paper to print out and check the gap of the
contact points of the Leaf Switch shall be more than
Z.5mm (measured with thickness guage).

Leaf Switch

@ .5mm



6. Replacement of F.P.C Ass'y

1) Remove the Flexible Cable of the Printer Head from F.P.C
cable Ass'y on Printer Head Holder.

2) Remove two M2.5x6 screws, and take out the F.P.C Cable
Ass'y from the Printer Head Holder.

screw
M2.5x6

F.P.C Cable Ass'y

% Holder

F.P.C Cable

4) In case assembling, Do reverse of 3), 2), 1)






NATARI

Atari Corp., 1265 Borregas avenue Sunnyvale, CA94086
© 1985 Atari Corp. All Rights Reserved



